DUCAR

Diagramme de pieces
Parts diagram

Le modéle peut différer Iégérement de la photo / The model may differ slightly from the picture

DLG4000iSE dual fuel

Génératrice propane et essence
Propane and gasoline generator



DLG4000iSE

o

(e
il
g !i*«'r A

R4 Z »

} {"f? )

il r .
“ll\"""g‘;m.g Ao
4"5"!”,9?/’/ "=

4 /&2

61

Y 6601 9
%

,5(;1,

£

T 65

4 8oy



Spare parts for the DLG4000iSE inverter dual fuel generator

NO. [Code Description Qty
1 [503001 BRACKET 1
2 [503002 BRACKET 1
3 1503003 BRACKET 1
4 |90027 SQUARE NUT 8
5 503004 CUSHION 4
6 90044 NUT M8 14
7 191325 BOLT M6X12 29
8 |503005-026 LEFT SKELETON 1
9 503006 UPRIGHT 1
10 503007 UPRIGHT 2
11 1503008 BRACKET 2
12 |503009-052 HANDLE 2
13 |503010L FUEL TANK 1
14 1500008 FUEL TANK CUSHION B 2
15 1503011 BRACKET 1
16 1503042 BRACKET 1
17 1503409 INVETER 1
18 503013 BRACKET 1
19 191322 BOLT M5x12 5
20 191345 BOLT M8X20 4
21 1503478 PANEL FRONT COVER 1
22 1503017 BRACKET 1
23 1503062 FUEL SWITCH 1
24 1503018L FUEL HOSE CLIP ©4X®10Xd6XP12-95L 1
25 |503019L FUEL HOSE CLIP ©4X®10Xd6XP12-55L 1
26 |503020L FUEL HOSE CLIP ©4X®10-194L 1
27 1503044 CLIP 1
28 |503021-026 RIGHT SKELETON 1
29 |503022-026 OBSERVATION COVER 1
30 |503023 AXLE PIN 1
31 |511019 BATTERRY 1
32 1599606 BATTERY TIE 1
33 |503048 DC VOLTAGE REGULATOR 1
34 1503123 KNOB 1
35 |500068 HANDLE BAFFLE PLUG 12
36 |500060 LOCK CLIP M6 17
37 1503025 PLUG 2
38 |503026 CUSHION 2
39 |503027 MUFFLER BAFFLE 1
40 1503028 FUEL TANK CAP 1
41 1503029 OIL CHANNEL 1
42 1503067 BLIND RIVET 3
43 503031 WHEEL 2




44 503032 WHEEL COVER 2
45 500108 MUFFLER EXHAUST SEALING STRIP 1
46 503033 PULL ROD HOLDER 1
47 503034 FUEL HOSE CLIP 4
48 503035 PULL ROD 1
49 |503036-052 HANDLE DECORATIVE BOARD 1
50 |500017 HANDLE COVER 1
51 191825 BOLT M5X12 6
52 |503038-026 TOP COVER 1
53 |503039-026 LEFT PANEL 1
54 1503040 COVER 1
55 1505027 WIRE SLEEVE 1
56 195921 CONNECTING PIPE 1
57 1503045 BOTTOM PLATE 1
58 1518801 FILTER 1
59 1503077 FILTER 1
60 |94409 FUEL HOSE CLIP 2
61 |500018 HANDLE 1
62 |500044 SHORT WIRE 2
63 |92014 SCREW ST4.2*13 3
64 191348 BOLT M8X35 6
65 |94022 STEEL WASHER 4
66 |94249 FLAT WASHER 3
67 |92097 HEX FLANGE SCREW M6X20 8
68 |503165 BATTERY CABLE 1
69 |503398 DEPUTY WIRING HARNESS 1
70 194003 TOOTH WASHER 4
71 1503473 PANEL ASSEMBLY 1
72 1500011 FUEL SWITCH HOLDER 1
73 192032 SCREW M4*16 1
74 190010 NUT M6 1
75 191330 BOLT M6X20 6
76 91397 BOLT M6X20 4
77 196801 FUEL TANK WASHER 4
78 192078 CROSS RECESSED PAN HEAD BOLT M6X16 25
79 1500007 FUEL TANK CUSHION A 2
80 (92079 STOP BOLT M6X16 4
81 |503052 BASE OIL COVER 1
82 1503053 LIMIT BLOCK 2
83 1500321 AXLE WILD CARD 2
84 191334 BOLT M6X30 6
85 (110022530007 |ENGINE ASSEMBLY DHLG225 1
86 |503270 CHOKE LEVEL 1
87 1500003 STEEL BALL 1
88 1500012 SPRING 1




89 1500242 CABLE TRAY 1
90 (94218 FLAT WASHER ¢4 1
91 194402 FUEL HOSE CLIP ©8.5 2
92 (503082 BELLOW 2
93 (503310 KNOB PLUG 1
94 503135 GAS CONTROL LINE 1
95 1503131 UPPER COVER 1
96 |503134 GEAR 1
97 503133 GEAR 1
98 (92007 SCREW M4+*8 4
99 (503132 LOWER LID 1
100 |503129 SWITCH AXIS 1
101 (92019 SCREW M4*16 2
102 1503130 O-RING 2
103 |503128 TEE 1
104 1503126 INTAKE CONNECTOR 1
105 |503199 JACKET 1
106 |503136 PLUG 1
107 (50280014 PRESSURE REDUCING VALVE 1
108 |545332 PRESSURE REDUCING VALVE 1
109 96120 GASKET 1
110 |503127 OURLET CONNECTOR 1
111 1517907 LOW PRESSURE HOSE 1

Lassemblage de tuyaux peut se commander en ensemble qui comprend les pieces suivantes:
The Hose assembly can be ordered as a kit which includes the following parts:

107 50280014 PRESSURE REDUCING VALVE 1
108 545332 PRESSURE REDUCING VALVE 1
109 96120 GASKET 1
110 503127 OURLET CONNECTOR 1
111 517907 LOW PRESSURE HOSE 1

Le numéro de piece pour commander cet ensemble est le DUP100010008
The part number to order this kit is DUP100010008





